

**Test Report** 

No. 10569062(1)

Date: 26 Oct 2023

Page 1 of 3

deCabinet 1077 Eunos Ave 6, #01-160 Singapore 409633

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Name

deCabinet Colour PVC

Sample Receiving Date

29 Sep 2023

Testing Period

12 Oct 2023 to 26 Oct 2023

Test Requested

Selected test(s) as requested by the client.

Test Method(s)

Please refer to next page(s).

Test Result(s)

Please refer to next page(s).

Signed for and on behalf of SGS Testing & Control Services Singapore Pte Ltd

Y C Tham (Ms)

Technical Manager, Multi-Lab

This document is issued by the Company subject to its General Conditions of Service accessible at http://www.sgs.com/en/Terms-and-Conditions-aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.asox">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.asox</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained here on reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SGS Testing & Control Services Singapore Pte Ltd 30 Boon Lay Way, #03-01, Singapore 609957 t+65 6379 0111 e sg.genlab@sgs.com www.sgs.com



**Test Report** 

No. 10569062(1)

Date: 26 Oct 2023

Page 2 of 3

#### Test Result(s) #:

#### Formaldehyde Emission

Test Method: With reference to ASTM D5582-14, analysis was performed by UV-Vis.

Test Item(s)	Unit	MDL	Results (1)
Background	μg/mL	0.05	ND
Formaldehyde Emission	μg/mL	0.05	ND
Formaldehyde Emission (Corrected)	μg/mL	0.05	ND

#### Sample Description:

(1) Brown plywood with wood grain surface

#### Remarks:

- (1) 1 mg/kg = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected (<MDL)
- (4) μg/mL = microgram per milliliter (in sampled solution)

# Tested by an SGS Lab (ref. GZIN2310000901CM01 EN)

This document is issued by the Company subject to its General Conditions of Service accessible at <a href="http://www.sqs.com/en/Terms-and-Conditions.aspx">http://www.sqs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained here on reflects the Company's findings at the time of its intervention. only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



**Test Report** 

No. 10569062(1)

Date: 26 Oct 2023

Page 3 of 3

#### Sample Photo:



SGS authenticate the photo on original report only

\*\*\*\*\*\* End of report\*\*\*\*\*\*

This document is issued by the Company subject to its General Conditions of Service accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms subject to Terms and Conditions for Electronic format documents, subject to Terms and Conditions for Electronic format documents, subject to Terms and Conditions for Electronic format documents, subject to Terms and Conditions for Electronic format documents, subject to Terms and Conditions for Electronic format documents, subject to Terms and Conditions for Electronic formation for Electronic

SGS Testing & Control Services Singapore Pte Ltd 30 Boon Lay Way, #03-01, Singapore 609957 t+65 6379 0111 e sg.genlab@sgs.com www.sgs.com



# PT. PAMOLITE ADHESIVE INDUSTRY

PRODUCT: FORMALIN & THERMOSETTING ADHESIVE

Head Office:

Gedung Sudirman 7.8 Lt. 11 Unit 1107 Jl. Jend. Sudirman Kav. 7-8, Jakarta Pusat Phone: (021) 39705021, 39705022

Fax. : (021)39705023 Wcb : www.pamolite.co.id Factory:

Jl. Brantas Km. I Probolinggo Jawa Timur - Indonesia Phone: (0335) 421844 - Hunting

Fax: : (0335) 422980 Web : www.pamolite.co.id

Attn: Bpk. Sandy

Sample Code

14,0 mm / Kanan

14,0 mm / Kiri

14,0 mm / Kiri

14,0 mm / Tengah

## REPORT OF TESTING

No: 454/PAI/PROB/V/22

Passed

Passed

Passed

(10)

(60)

Passed

Passed

May 13, 2022 Date of Received

May 15 - 16, 2022 Date of Test May 11, 2022 Date of Product

Plywood All Sengon Type 2 E0 Product & Type 9 Pcs / 40 cm x 50 cm / 14,0 mm

Quantity / Size / Thickness Delamination, Bonding strength, Emission & Moisture Content

Result

100%

100%

100%

0,79

0,79

0

0

(10)

(40)

Tested for JAS - 2014

Standard Test Method Company

Delamination

3

0

0

2

0

0

(10)

(80)

1

0

0

0,88

0,82

Malang Address

Result

#### Classification.

C14455111111111	
Classification Delamination	
More Than 90%	

14,0 mm / Tengah	0	0	0	0	100%	Pa	ssed
		Bondir	ng Stre	ngth			
Sample Code			ng Stre Min (N		Avg (N	/mm²)	

0,72

0,72

Classification Bonding Strength				
Species Of Veneer   Bonding Strength   Avg Wood Fai				
Hard wood	Min. 0.70 N/mm <sup>2</sup>	AT		
	Min. 0.60 N/mm <sup>2</sup>	50%		
Soft Wood	Min. 0.50 N/mm <sup>2</sup>	65%		
	Min. 0.40 N/mm <sup>2</sup>	80%		

Emission		
Sample Code	mg/L (ppm)	
14,0 mm / Kanan	0,26	
14,0 mm / Kiri	0,27	
14,0 mm / Tengah	0,27	
Average	0,27	
Max	0,27	
Category	F***	

Moisture Content		
Sample Code	Result ( % )	
14,0 mm / Kanan	9,50	
14,0 mm / Kiri	9,50	
14,0 mm / Tengah	9,50	

Classification Emission				
Category	Avg ( mg/L )	Max ( mg/L )		
F****	0,30	0,40		
F***	0,50	0,70		
F**	1,50	2,10		
F*	5,00	7,00		

Classification Moisture Content of Plywood	
Less Than 14 %	

Probolinggo, May 18, 2022



Website: www.statsasiapac.com Address: 71 Toh Guan Road East, #02-01/02/06, #03-02, #05-02/03 TCH Techcentre, Singapore 608598

Co Reg No. 201716604R I GST No. 201716604R Tel: (65) 6252 6686 I Fax: (65) 6252 6166

### TEST REPORT

(This report is issued subject to the terms & conditions set out below)

Page 1 of 1

Your Ref:-	-	Date: 27/08/2024	
Our Ref:-	CHEM-24-04004-2		
Subject	Additives Analysis on sample submitted by Pin Trading Co. Adhesive Manufacturer on 02/08/2024 and test commenced on 02/08/2024.		
Tested For:	Pin Trading Co. Adhesive Manufacturer No.10, Admiralty Street, #01-76, Northlink Building, Singapore 757695 Attention: Mr. Desmond / Mrs. Peck		
Sample Description:	8008173024)		

No.	Test Parameter	Test Method	Unit	Result	Reporting Limit
1.	Formaldehyde*	In-House method with reference to VdL-RL Guidline 03 of the German Paint and Printing Ink Association, Section 6.1	%wt	N.D.	0.01
2.	Volatile Organic Compounds (VOCs) Content	ISO 11890-1:2013	%wt	73.3	0.01

Notes:	N.D Not Detected (< Reporting Limit)	RPL - Reporting Limit
	*Tests were done by subcontractor laboratory.	

Signed for and on behalf of STATS Asia Pacific Pte Ltd



Terms & conditions:

iditions:

This Report is prepared based on the sample received/ analysed, the services requested by the Client and the conditions under which Services are performed by STATS. This Report is not a representative of similar or equivalent Services on similar or equivalent items. The Report does not represent an endorsement by STATS of the item. STATS will use reasonable diligence in the Services performed but no warranties are given and done may be applied to the Services, the Report or the facilities of STATS whether directly or indirectly.

STATS forbid the use of this Report in any publicity material, unless consented in writing by STATS.

STATS forbid the reproducing in part or in full of this Report, unless given approval by STATS in writing.

STATS shall not be liable for any direct or indirect loss or damage suffered by the Client or its agents, servants or representative, in contract, tort (including negligence or breach of statutory duyls or otherwise, whether arise or connected with the Services provided by STATS to the Client. 2)

breach of statutory duty) or otherwise, whether arise or connected with the Services provided by STATS to the Client.